SunRunner

Front-Cut Riding Moweyr
Gear Drive

8 HP FRONT-CUT, 5 SPEED MOWER
' MFG. NO. 1691330
MFEG. NO, 1691457

12 HP FRONT-CUT 5 SFEED MOWER
MFG. NO. 1631198
MFG. NG. 1691458

42" MOWER

MFG. NO. 1691199

; TP-1105-03 36" MOWER
Ba2 MFG, NO. 1691332

Simplicit



Product Identification:

When ordering parts, keep your products serial number and manufacturer's numberin mind. Variations may oceurin
a part between early and later made! products, causing the product serial number to be listed in the Farts deseription
whenever thesge variations oecur,

Record your 1D, numbers here for quick, future reference.

Product Mfg. No. 5/ Mower Mfg. No. SN

Attention:

Standard torques agpearin achart at the end of tha manual, while important indivicual torgques are given on specific
pans drawings.

CRITICAL and MAJOR notations point out important facts or instructions which relate to Personai safety and proper
machine eperation. Any CRITICAL notation a which may appear in this book, pinpoints characteristics which, if
not properly followed, can create a safely hazard. Any MAJOR notation which may appearin this hook, marks
tharacteristics which, if not properly tollowed, may resuit in operating failure, shortened product life, or greatly
reduced quality of the unit.

For your canvenience, assembly notes are inciuded in parts drawings to assist in repair and assembly of unit.

NOTE: Specifications may change withaut notice.

SIMPLICITY FRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genuine Simplicity products will help the owner exlend the life of his equipment,

QILS - SPECIFICALLY BLENDED OF HIGH {JUALITY BASE Touch-Up Paint kezps equipment in showroom condition,
QILS & ADDITIVES.

Dauhbbers
Special Worm Gear (Refizul) Qil for use in all tillars and Spray Cans Quarts 12/Cn.

snowthrowers with worm gear Auger drive. Required for
protection of brass gesars 2nd mating parts. Caseof 12 Quarts, “Simpiicity Orange - 103262 | 1685037 1685520 - Mixed
Fart #1685100, Individua! Cnrarts 118065, {12 cans/1585178) {6 3imp. Orange,
& Whits)

Mulli-Purpese Hydraufic/Transmission il for use in most
hydraulic applications, and hydrostatic and gear “Classic Orange - 1686558 1885560 TEES552 - Mixed

transmissions, Specific Simpfieity applicatigns: Al hydro— {12 cans/1685558) (& Classic Orange,
static transmissions, all bevel gear cases, all Broadmoor, B-White)
Landlord, Sovereign, 4000, 6000, 7000 transmissions (except - - -
Peerless Gear Transmissians). (Not uzed in SunStar tractor | White 103049 1685032 1685562 - Mixed
iransmission.) Case of 12 Quarls, Part #1685516, 2% Galfon | (12 cans/1 885178} Eﬁ‘-ﬁ'c Orange,
Contai Fart #1685530. ite

niainer, 1685520 - Mixed
2-Cyele Engine Oil, a premium tubricant for all 2-cycle ajr- {6-SImp. Qrange,
cooted engines, Case of 12 Part 71685517, B-Wihite}
SAE 5W 30 SF/CD Cold Weather Engine Gil for use in all four Black - 1685551 MLA M.A,

tycle and dieszl engines at 30° temp. and under. Case ol 12 {12 Cans/ 1885552}
Curarts, Part # 1685576,

. *For 1877 thra sady 1286 praducis.
SAE 15Wa0 SF/CD Engine Oi! for gas and diesal engines, L “*For products produced after 12/1/85.

warm weather: see engine manufaclurer recommendations.
Lase ol 12 Quarts, Part #1685554,

Grease Gun Kit has 12" flexible hose 1o get into tight spots
with ease. Kit contains: gqun and 1-8 gz, tube of grease, Part
#1685510. For replacement tube, order Part # 102077,

Simplicity Designer Seat Covers are deuble stitched, easy
care vinyl. Keeps new seals NEW, makes vorn seats look new.

* Smail Cover for 4000, SCa0,

Pneumatic Tire Seal, zoals all leaks including bead leaks and & 6100 Tractors 1685540

punctures up te 3716 inch diamelers, Prevents flats for tread

lite of lire. Availahle in folfowing amounls. = Large Cover for 6200, 7000 &

Case of 12 - 11 Oz. Tubes 1885537 9000 Tractore 1685547
Case of 24 - 41 Dz, Tubes 1685525
5§ Gallen Pail 1685527 * ZunStar Seat Cover 1685577

Extend Equipment Life - Use Only Genuine'Simpﬁcity Paris




Table of Contents

FRAME & STEERING GROUP

Frame, Steering Wheel, Column,
Cables, Rear Platform

REAR AXLE & REAR WHEELS GROUP

Rear Axle, Spindles, Steering Arms,
Rear Wheels

ENGINE GROUP

Engine, Drive Puiley, Belt Guides,
Muffler, Shields

TRANSMISSION GROUP

Transmission, Support, Chain Guard,
Shift Arm, Clutch Arm, Pulleys

FUEL SYSTEM GROUP

Fuel Tanks, Fuel Lines
& Connectors

DIFFERENTIAL & FRONT WHEELS GROUP
Axle Assembly, Brake Drum,
Front Wheels

BRAKE & CLUTCH GROUP

Pedal, Clutch Red, Brake Rod,
Brake Band

Page




Table of Contents - Continued

PTO & MOWER LIFT GROUP

Lift Lever, PTO Levers & Rod,
Cable Assy. & Pulleys

SEAT & DECK GROUP

(Mfg. Nos. 1691330 & 1691198)
Seat, Deck, Hinges,
Latches

SEAT & DECK GROUP

{(Mfg. Nos. 1691457 & 1691458)
Seat, Deck, Hinges,
Latches

CONSOLE & CONTROL GROUP

Steering Column Housing, Console, Throttle
Cables, Shift Cable, Handles & Levers

ELECTRICAL GROUP

{Mig. Nos. 1691330 & 1691198)
Wiring Harness, Safety Switch, Battery, Solenoid,
Micro Circuits, Gircuit Breaker, Ignition Switch

. ELECTRICAL GROUF

{(Mfg. Nos. 1691457 & 1691458)
Wiring Harness, Safety Switch, Battery, Solenoid,
Micro Circuits, Circuit Breaker, Ignition Switch

42" MOWER DECK & ARBOR GROUP

Deck, Belt Covers, Deflectors, Baffles,
Guard, Arbors & Blades

Page




Table of Contents - Continued

42" MOWER DRIVE GROUP

Fulieys, Belt, Mower Rod,
Brake Rod

42" MOWER SUPPORT GROUP

Support Arm Assembly, Yoke, Wheels,
Spindles

36" MOWER DECK & ARBOR GROUP

Deck, Belt Covers, Deflector, Baffle,
Arbors & Blades, Shield, Housing

36" MOWER BAFFLE & GAUGE ROLLER GROUP
Baffle, Rollers, Brackets

36" MOWER DRIVE GROUP

Pulleys, Belt, Mower Rod,
Brake Rod

36" MOWER SUPPORT GROUP

Support Arm Assembly, Yoke,
Wheels, Spindles

DECAL & PAINT GROUP

Page

48

TRANSMISSION - Peerless Parts Breakdown

20

DIFFERENTIAL - Peerless Parts Breakdown

b2




simplfl.-ﬂy Frame & Steering Group

A-"14958

25-35in. Ib

anquc 1o

We[d ment
on frame

MNOTE: Use standard hardware
lorgue speéc, charl unless
atherwise notad.



Mfg. No. 71697188, 1891330 (All Models)
Mfg. No. 1687457, 71691458 (Early Models)”

Frame & Siearing Group sfmplfgf’y
Ref. Parl
Ho. Ni. Qly. Descriplion
1 1678367 1 PLATFORM
2 1678350 1 ROD, Latch, Flatform
3 1678390 1 SPRING, Tamign, Latch Rod
4 1831333 4q BOLT, Carrlage, 5M16-18 x 3/4
] 1678363 1 BRACKET, Pived, Platiorm
[+ 108717 2 SPAICER, FPivot Bracket
T 1823883 2 CAFPECREW, Taptite, 3/8-16 ®% 374
;) 1917372 4 NUT, Hex, 5/16-18
8 1917356 4 LOCKWASHER, 5/1&
10 1664004 2 CLIP, Latch Rod
M 2 WEIGHT, Rear (Order Mig. No. 1631203
thru Wholegoods)
12 1657017 1 CAP, Steering Wheel
13 1664847 2 SCREW, Taptite, 5/16-18 x 3/4
14 16TH3TT 2 CLEVIS, Stesring Cable
1% 1916622 G NUT, Hex, 1/4-20
16 aA5054 4 TIE, Steering Cable Boot, Seli-locking
17 1700048 2 BOOT, Rubber, Stesring Cable
18 1701151 2 CABLE, Steering
19 1923341 Z CAPSCREW, 1/4-20 x 374
20 1933979 2 CLAMP, Steerng Cable
21 1916964 2 LOCKWASHER, 1/4
22 1678280 4 SCREW, Special, Fuel Tank
23 1924856 4 SCREW, Taptite, 5/16-18 2 172
24 1678444 ol SUFPORT ASSY., Fual Tank
25 16T7EAR4 2 RETAIMER, Steering Cable
26 1664847 2 CAPSCREW, Taptite, 5/16-18 x 374
2y 1930648 1 LOCKNUT, 1/2-13
28 1924361 1 WASHER, 1/2
29 1GFE244 1 DRUM, Steering Shaft
30 176440 a BU3SHIMG, Mylon, Steering Shaft
3 1685361 1 FRAME ASSY.
32 221133 1 FITTIMNG, Lube
33 1678310 1 STEERING SHAFT ASSY,
34 1678381 1 TUBE, Cover, Steering Shaft
a5 1925690 1 CAPSCREW, 5/716-18 x 3-1/2
a6 197149326 2 WASHER, 5716
ar 1923362 1 NUT, 5/16-18 Centerlack
I8 16709639 i STEERING WHEEL
*Early Models

Used on Mig. No. 1691457 belore Serial No. 401557
Usad on Mig. No. 1691458 belora Serial No. 01811



Efmp’fgify Frame & Steering Group (Later Models)

At 1485

MOTE: Mewsar models frameas have
bearings for steering shaft

{no bushings, grease fittings,

or tube in frame for steeng shaft).

GEroup

MNOTE: Use standerd hardware
torque speg, chart unlags
otherwize nobed.



Mig. No. 16971457, 1691458 (Later Modefs)* -

Simplici
Frame & Steering Group 1Ty u.-:ly
Rei. Part
No, No. Qty. Description
1 1678367 1 FLATFORM
2 1678339 1 ROD, Latch, Platform
3 1678390 1 SFRING, Torsion, Latch Rod
4 1931333 4 BOLT, Carriage, 5/16-15 x 3/4
5 1675368 1 BRACKET, Pivot, Platform
G 108717 2 SPACER, Pivot Bracket
7 1823683 2 CAFSCREW, Taptite, 3/8-16 x 3/4
8 1917372 8 NUT, Hex, 5/16-18
9 1817356 8 LOCKWASHER, 5716
10 1664004 2 CLIP, Latch Rod
11 b WEIGHT, Rear (Order Mig. No. 1681283 thru Wholegoods)
12 1657 T 1 CAP, Steering Whes(
13 1664847 4 SCREW, Taptite, 5/16-18 x 3/4
14 I67RIFT 2 CLEVIS, Steering Cable
15 1916622 6 NUT, Hex, 1/4-20
16 25034 4 TIE, Steering Cable Boot, Seli-locking
17 1700048 2 BOOT, Rubber, Steering Cable
18 1S 2 CABLE, Steering
19 1921960 b CAPSCREW, 1/4-20 x 1
20 1701700 2 CLAMP, Steering Cable
21 1976964 2 LOCKWASHER, 1/4
22 1678380 4 SCREW, Special, Fual Tank
23 1924856 4 SCREW, Taptite, 5716-18 x 172
24 1678445 2 SUPPCORT ASSY., Fuel Tank
25 1678424 1 RETAIMER, Sieering Cable
26 1831333 4 CARRIAGE BOLT, 571618 x 374
s 1960355 1 NUT,ESMA, Heavy Lock, 1/2-13
28 1924361 1 WASHER, 1/2
29 1673244 1 DRLIM, Stegring Shaft
an 1702385 2 BEARING, Flange
3 1685261 1 FRAME ASSY.
32 172436 2 CLIP, Cable
a3 1702704 1 STEERING SHAFT ASSY.
34 1873331 1 TUBE, Covar, Steering Shaft
a5 19256390 1 CAPSCREW, 5/16-18 x 3-1/2
a6 1915326 2 WASHER, 5716
ar 1923362 1 MUT, 5/16-18 Centerlock
a6 1570959 1 STEERING WHEEL
34 1702195 1 SPACER
*Later Models

Used on Mig, No. $6371457 atter $erjal No. 001556
Used on Mig. No. 1697458 aiter Serial No. 401810



Bimplicity ' Rear Axie & Rear Wheels Group

See Frame Group. 1 A-TT495

3%&/'4

Se2 Frame & E
Steering Group. |

10 i
Ir'@ \—5""%5’/7 - J
1T o

Graase raar axle spindles through
lube fittings (Hef. Mo. 8), 5 places.

|
25 I
L.H. I
IHustrated

.

15
Grease rear wheeal

assemblies.

Retgining ring
must ba propery
seated in groove.

NOTE: Use standard hardware anti-seize compound,
torque spes. chart unless & placas.
otharnise noted.



Mig. No. 1687788, 1691330, 1691457, 1631458

Rear Axle & Rear Wheels Group si'mplfﬂi’y
Ref. Part
Na. Mo, Qty. Descriplion
1 19256158 1 CAPSCREW, 1/2-13 x 4
b oanGT2 2 KEY, Hi-Pro, 3716 x 5/8
3 1928504 2 EETSCREW, 3q. Hd_, 1/4-20 x 38
4 1677915 2 STEERING ARM ASSY., Upper
1) 18650261 2 PIN, Steering Arm
& 1918445 2 COTTER PIN, 142
T 176440 10 BUSHIMG, Nylon
& 1678228 1 TUBE, Pivat Support
a G133 5 FITTING, Lube
10 QeFFOL 2 E-RING, Retaining
11 1920415 & CAPSCREW, Hex, 3/8-156 x 1-1/4
12 1677914 i SPINCLE ASSY., L.H.
13 1672268 2 TIRE. Turf, 4.10/3.50-4 {Carlisia)
14 1588141 2 TURE, 4.10/3.50-4 [Service Only} (See note below.)
15 172353 2 VALVE STEM & CAFP
16 1674712 2 WHEEL ASSY. (fncl. Ref. No. 17)
17 1679713 4 BEARING, Wheel
18 E0202 2 WASHER, Wheel
19 927784 2 E-RING, Retaining, Wheel
20 1679698 2 WHEEL & TIRE ASSY., 4.10/3.950-4
21 1678333 ) SPACER
22 1824940 4 WASHER, 33
23 1530651 o LOCKNUT, 3r8-16
29 1878313 2 TIE RCD
a5 177818 1 STEERING ARM ASSY., LH. (Shown)
16779139 1 STEERING ARM ASSY., B.H. {Not Shown)
26 1678072 1 DRAG LINK
27 1877811 1 SPINDLE ASSY., B.H.
28 1916851 1 MUT, 1/2-13
29 1916966 1 LOCKWASHER, 172
a0 1677905 1 REAR AXLE ASSY.
31 167333 2 CAFP, Threaded

HOTE: Simplicity Tire Sealantcan be usad to repair tiresin place of tubes. See inside
fren cover of this manual for part number.



sir'mplil.-ify Engine Group

Fr iy

Mounts on
grigine studs,

Muffler comes
with engine.

=7 .
-
< - | t Js |
= ~ | - 2B i |
- ™ ' i
- P L : I
™ == EEL = |
- i L |
£\ 4, b .
[ I |
e %ﬂ? T | -
/f,‘;:- ?b::i:_:' _.F ' 2?}/ [ b lf’f Coat threads
See Transmission Group e A | LH with sealant, 1%
-~ | S P i [ F- - ; belh ends.
ran 16
I : T
| ; Engine Pulley
Index 116" - 1/8" rom belt, Assy.
26 : ’/
FLH. =
Front
bl
LH.
Rear

]
23"'";"@ Torque to 20-40

MNOTE: Use standard hardware
lorgue spec. chart enless 5/_1 72 T Ibs. {4 places).

olhenyise noted,

Coat with anti-saize — 25
compound,



Mfg. No. 1691198, 16871330, 16871457, 1691458

Bimplicity
Hef, Part
No, Mo, Lity. Description
1 "1 ENGIME, 12 HP [Brlggs & Stratton] (Inchudes mufiler)
1 ENGIME, 8 HP (Briggs & Steatton) (Includes mulfter)
1 ENGIME, 12 HP {Tecurmzeh) (Inciudes maifler)
2 1930581 2 SCREW, Whiziock, 5/16-18 x 3/4 {12 HP only)
1860285 2 SCREW, Whizlock, 1/4-20 x 5/8 (8 HP only)
3 16556880 1 FIPE, Exhaust (12 HP Briggs & Stratton only)
1700455 1 FIPE, Exhaust {8 HF Briggs & Stratton only)
4 1650670 1 GASKET. Muffler {12 HP Briggs & Stratton only)
1700456 1 GASKET, Muffler (8 HP Briggs & Stration only)
5 1923362 1 LOCKMUT, 5/116-18
= 1700386 1 SHIELD, Heat {Muffler)
T 1897372 3 NUT, Hex, 5/15-18
8 1917642 1 WASHER, Flain, 5716
g 1676183 i CLAMP
10 1031342 i BOLT. Carriage, 5/16-18 x 2-3/4
1 17356 2 LOCKWASHER, 5716
12 18274248 4 SCREW, Taptite, 1/4-20 x 5/8
i3 1700164 1 BRACKET, Muffler
id 1824858 2 SCHEW, Taptite, 5/16-18 x 1/2
15 1700232 1 HEAT SHIELD ASSY. {Briggs & Stratton only)
1679681 1 HEAT SHIELD ASSY. {Tecumseh anly)
16 1667346 1 AP, Hex, 3/8
17 16654989 1 DRAIN, Cil
18 1932848 1 LOCKMNUT, Conduit, 378
19 16783056 1 STOP, Bely
20 1824940 3 WASHER, 378
21 930588 4 SCREW, Taptite, 3/8-16 x 1-1/2
22 1920353 i CAPSCREW, Hex, 7/16-20 x 1-1/2
(Briggs engines anly}
1922128 1 CAPSCREW, Hex, 3/8-24 x 1-1/2
(Tecumseh engines crly)
23 19131949 1 LOCKWASHER, 7/16 (Eriggs engines only)
1916960 1 LOCKWASHER, 3/8 (Tecumseh engines only}
24 1833263 1 WASHER, 3/8
25 16768183 1 PULLEY ASSY., Enging
26 1678354 i BELT, Transmission Drive
ar 1668804 1 SPACER
23 16768435 1 STOP, Belt
29 172844 1 STOP, Belt

*See your lozal Briggs & Stration distribuler for engine parts & service.
“*See your local Tecumseh distributor far engine parts & sarvite, including
muifler, gasket, hardware, elc.

1i



SFmplicfly

Transmission Group

See Mote A

MOTE A: Assemble thread
forming screws carefully
in gluminum transmission cover.

..-?:;
f.-r""ﬁ J_/f
— L-" 31
L
T
.
.
[
Weldment I ,}v_-,_.rﬂ___{r ~
/
untder framea. | Hlfjﬂ-’ -I?‘_n M’{}f
[]
“\"““‘\\_,\_ #‘__rr"w | 1 |-:IL fi}
‘-\.\H_ N Il ‘3ir-l AJ‘['-\."; |
- .\'..-- [ -.‘_ING%"J e Tl | |
. . ] |M:“"f | _]_.r
L ~ s -
~de b o
] I
I

Torguea Lo 14 - 20

ft. Ibs. 2 places,
Sea Mote A,

Taoreee to 14 - 20
fi. Ibs, 2 places,
See MNate A

£

L
i

Coat with anti-zeize
Lompound.

HNOTE: Use standard hardware
terque spec. chart unlass
olherwise noted,

12

See Chfforential &
Front Wheel Group
for part no.

HA-"71408

7 P See Note A

Sen Engine Group.

L H. Front
Enging 18

Assemble Bef. No.
18 with long hub down.

‘ig—» 20
&

CHAIN ASSY. & ADJUSTHMENT

Aszemble master link with closed end of ¢lip facing in the
directlon of forward ehain movement. Wilth Rel. No. 3
(carriage bolt) loosa, relate axle sprockel counterclock-
wige while holding Re!. Ne. 15 (nylon roller) agginst the
chain until the farthest forward posibign ol 1he roller is
lecated. At this paint, hold the nylon roller lzmiy agalnst
the chain while llghtening Ref. Mo. 3 (carmizge balt).



Mifg, Mo, 16871138, 1691330, 1691457, 1691458

Transmission Group Eimpﬁl:ﬂq
Raf. Part
No. MNo. Gty. escription
1 1930601 2 SCHEW, Taptite, 31618 x 2/8
2 1675285 1 BRACKET, Cable
3 1922234 1 CAPSCREW, Hex, 1/4-28 x 5/8
4 1915964 1 LOCKWASHER, 1/4
3 1919381 1 WASHER, 5/18
& 16758283 1 LEVER, Shift
7 19248565 2 SCREW, Taptite, 5/116-18 x 1/2
8 1678372 1 GUARD, Chain
k] 1960315 1 CARRIAGE BOLT, 3/6-16 x 2.0
10 1677867 1 SUPPORT, Transmission
1 1927429 2 SCREW, Taptite, 1/4-20 x 5/8
12 1664847 2 SCREW, Taptite, 5/16-18 x 1/2
13 1922611 2 WASHER, 378
14 170364 1 SPACER
15 1777 1 ROLLER, MNylon
16 1230651 1 HUT, Hex Jam Lock, 3/8-16
17 1675351 1 SPERMG
18 1921971 1 CAPSCREW, 3/8-16 x 1-3/4
i 1E63827 1 FULLEY, ldler
20 1656054 1 STOP, Belt
21 1230645 1 HUT, Flange Lock, 3/8-16
22 1822130 1 CAPSCHREW, 3/8-16 x 2-1/4
23 1224940 1 WASHER, 3/8
24 1916803 i LOCKWASHER, 3/8
25 1678054 1 CLUTCH ARM ASSY.
26 1678057 1 SPACER
27 9203 1 RING, Retaining
25 THTE3S0 1 PULLEY ASSY., Transmiszion
20 805123 1 KEY, Woodruff Ng. 9
20 1830591 2 SCREW, Hex Whizlock, 5/16-18 x 3/4
<] 1 TRANSMISSION, 5 Speed
32 1927477 2 SCAREW, Taptite, 5/16-18 2 1
33 1917842 2 WASHER, Plain, 516
34 172845 2 STOR, Belt

*Reter o page 50 for parle breakdown. See your local Tecumseh/Peerless disiributor
for parts and service.

i3



Limplicitg Fuef System Group

A-"t1408
See Note A
1 Sae Frame Group.
Comes with engine serviced
by local Briggs & Stratton or Tecumseh
dezler atcording to engine manufacturer.
Seg Nowe A

NOTE A: Earty model tanks
use caps with & 1-12716" Q.0
Later mode| tanks use Gaps
with a 2-3/8" Q.0

MOITE: Use standard hardware
torgque sped. chart unless
otherwise notad.



Mfg. No. 1607798, 1891330, 1691457, 16914568

Fuef System Graup

[} r -
srmpﬁclfy
Rel. Part
Ho. Ho. Qty. Descrptlon

1 1702507 2 CAP, Fual Tank {Later models 2-3/8" 0.00.)
1678454 2 AP, Fuel Tank (Earlier Models 1-134167 0.0.)

2 1702509 1 TANK, Fuel {(R.H.} (Inel. Cap Part Mo, 17025070

3 1702508 1 TANK, Fuet (L.H.} {Incl. Cap Part Neo. 1702507)

4 1960112 a CLAMP, Hose

3 1676861 2 HOSE, Fuel, 45-172" {cut ta length)

& 1678455 2 VALVE, Shuotoff

7 1650793 2 GROMMET

g 1678320 1 FITTING, Tae

13



S.Fmplil:ify Differential & Front Wheels Group

A-1500
Coal front axies
with anti-seize
compound before
assembling wheels.,
[‘1.
| T -
| - Tarque to 10-14
: . - ft ths., 4 places.
1
} See Brake &
| Clutgh Group,
I
L.

Lze as required. 23
See note Al

=,
Y
12 i
'
1
18 e 11 )
Hetaining ring must be™ 1
praperly seated in groove !
4 of the front axie. - :
; ~
s
22 ~

MNOTE A: Left wheel to be installed first with end play
taken out to left. Install right wheel and add washer(s)
[Rel, Na. 23) as required 10 ramave and play_}

NOTE: See Chain Assy, &

MOTE: Use standard hardware Adjustment note an page 1d.

torque spec. chart unless
olherwize notad.

16



Mig. No. 1691188, 1691330, 1691457, 1691458

Diffevential & Front Wheels Group

SFmpficfl_q

Rel. Part
HNo. No. Qly. Descriplicn
*1 1 AXLE AS3Y., Differential
2 1678376 1 CHAIN, Roller
3 1668296 1 SPROCKET, 54 Tooth
4 1678408 1 SHIM, Sprocket
5 1666295 1 DRUM, Brake
& 1935048 4 NUT, Flange Lock, 5/16-18
i 1701772 1 SPACER, Axle
g 108202 2 BEARING
a 1665696 a FLAMGE, Bearing
10 1824856 5 SCREW, Taptite, 5/16-18 x 1/2
11 18253509 1 ECREW, Taptite, /1618 x 3/4
12 1678447 1 STQOF, Brake Band
T3 DEFroq 2 RING, Retaining, Wheel
14 Se0202 3 WASHER, 3/4
15 8221042 2 KEY, 3716 x 3/16 x 1-1/2
16 1701322 2 WHEEL ASSY,
17 1684080 2 TUEE (Service Only] [See note below)
18 172353 2 VALVE ETEM & CAP
19 1700095 2 TIRE, 15 x 6.00-8
20 1701321 2 WHEEL & TIRE ASSY., 15 x B.00-5
" 1701142 1 MASTER LINK, Chain
22 1673333 2 CAP, Thregded
23 1960114 3 WASHER, Shim, 3/4 x 1-1/16 {Use as needed)

*See page 52 for partz breakdown. For parts & service see your local Tecumseh)
Peerless distribulor.

NOTE: Simplicity Tire Sealant can ba usad to repair tires in plage of fubes, See inside
frant cover of this manual ler parl number.

17



Simplini'ly Brake & Glutch Group

~ 1501

ASEEMBLED VIEW wr

) End of pad must be  Install in bgle second from
Must pivot freely g with pedal. bottam in pedal, Ref. No. 21,
after azgembily. Tighten te snug {it but be sure

[ rod guide, Rell Mg, 3, is fred to pivot, .
| "‘a‘_“ g pivot. 4 See Transmission Group.
| . 3
| ™~ -
j 2~ ¥
| t .Ff -\'\
T~
r @ ' e
1 &=q T Yy
B T
: ol AN S -+
: See Mote A. $\ =
] 5
|
I
|
b |

NOTE A: Clutch Adjusiment — With pedal —
releazed, tighten owl (Ref. No. 11 an ¢lutch rod ‘@g

{Ref. Mo, 4) until spring [(Ref. No. 2] is T
compressed to @ height of 2¥ 1o 2-1/8" on the ,@\ Lo

15 Brake arm, Raf. Mo, 13, must pivot 3
freely in brake band, Rel. Mo, &

long side of spring, T

Brake Adjusiment — Pull brake rod (Bef. Mo 13) out
a5 far as possible and tighten nut {Ref, Mo, 15) until
therg is 2 11/32" to 13432 gap betwesan nut (Ref. No.
15} and rad quide {Ref. No. 14}

MOTE: Use standard hardware
lorgue spec, chart unless
atherwize noted,

18



Mig. No. 1681198, 1691330, 1691457, 1691458

Brake & Clutch Group s.'rmplfgffq
Ref. Part
MHo. No. Qfy. Description
1 1923362 3 NUT, Hex Lock, S/16-18
2 167041 1 SPRING
3 164084 1 GUIDE ASSY., Rod
3 1678287 1 ROD, Cluteh
5 1919326 1 WASHER, 11/32 x 3/4
6 1918447 2 FIM, Cotter, 3/4
7 196028E 1 CAPSCREW, 1/2-13 x 3-1/2, Gr. 5
a 1667132 2 PiN
o 1679357 1 BAND ASSY., Brake
10 1678409 1 SPACER
11 1678274 1 LINK, Brake Arm
12 1917378 1 WASHER, 3/3
15 1678284 1 ROD, Brake
14 1700714 1 GUIDE ASEY., Rod
15 13194349 1 NWUT, Hex Lock, 3/8-16
16 1676435 1 WASHER, 1/2
17 1918958 1 LOCKWASHER, 1/2
18 19716951 1 NUT, Hex, 1/2-13
i9 1678327 2 BRACKET, Brake
20 19248585 & SCREW, Taptite, 5/16-18x 1/2
21 1678326 1 SHAFT ASSY., Brake
22 1678328 1 SPACER
23 1860260 1 NUT, Push
24 1678341 1 SPRING
25 18666604 ] FPAD, Pedal
26 1665844 1 SPACER
27 1678340 1 LATCH,. Brake

18



Bimplicity

PTO & Mowar Lift Group

A=""15802

Lever must
rotate freely.

g Fulley musl
rolale fregly.

Weldmenl under LH.
lattrest on frame.

Sew Brake &
Clutch Group.
-
“‘h .I'S.al-
!
td
-
=+
=
Lewver must . = l
—
rotate frealy. L, -
2 1
|
= &

MOTE: Ls2 slandard hardware
tonque spec. chart uniess
otherwise noted.

20



Mig. No. 1697198, 1691330, 16971457, 1691458

PTQ & Mower Lift Graup sfmp’fg"’"
Rel. Part
No. No. Qty. Description
1 1B65835 2 GRIP
2 1678255 1 LEVER ASSY, Lift
3 1228804 2 SET SCREW, 1/4-20 x 3/8
4 18312 1 KEY, &/16 x 5/8
5 16782558 1 LEWER ASSY.
= 1917377 2 WASHER, 1/4
Fi 1960221 1 PIN, fduick
8 1675400 i LEVER. PTO
L2 1218447 2 PIM, Coiter, 374
10 1917642 2 WASHER, 516
11 1678401 1 SFACER
12 1678402 1 LEVER ASSY., PTO
13 1678404 1 LEVER, PTC
14 I2EE3T7 1 KEY, Hi-Pro, 5/32 x 5/8
15 1878330 1 ROD, PFTO
"6 1923358 2 MUT, Hex, Lock, 1/4-20
7 1678448 1 GUIDE, Cable
18 1673335 2 FULLEY, Lift Cable
19 1678382 2 SPACER
20 1980151 3 WASHER, 1/4
27 1921960 1 CAPSCHREW, 1/4-20x 1.0
22 197372 1 MWUT, Hex, 5/16-18
23 1977356 1 LOCKWASHER, 5/16
24 1678283 1 BRACKET, Pulley
25 1831320 1 CARRIAGE BOLT, 1/4-20 x 1-1/4
26 1260282 1 CARRIAGE BOLT, 5M16-18 x 2/4
27 1678334 1 CABLE ASSY,, Lift

21



Seat & Deck Group

ity

/

Simp

1503

A

NOTE: Use standard hardware

torque spec, chart unless
ptherwise rinted.

22



Mifg. No, 16917198, 16271330

Seat & Deck Group Sfmp’fl:f’l’
Ref. Part
MNo. No. Qty. Pescription
1 1700618 1 BEAT {(Ussd on 1691330 and on

16911938 aftar serizl no. 1084

1676538 1 SEAT (Used on 1691188 before seral no, 1070.)
2 1821332 12 CAPSCREW, 5M116-18 1 3/4
3 1919381 2 WAISHER
4 1673415 4 HINGE, Seat Deck
o 1817366 12 LOCKWASHER, 5716
B 18917372 12 MNUT, Hex, 5/16-18
¥ S32724 2 RIN{G, Hetzining
B 1924856 2 SLREW, Taptite, 5/16-18 x 1/2
. 1678416 2 SPRIMG, Latch
10 1930642 | MLUT, Range, Lack, 1/4-20
ih | 1679841 1 ROD, Deck Latch
12 1678417 z LATCH, Seat, Pull Tight
13 1675044 4 RIVET, Seat Latch
14 1678361 1 DECK, Seat
15 1847642 B WASHER, Flai, 5116
16 TEIATH 2 CAPSCHEW, 3/8-16x 2
17 1930651 2 WUT, Hex Lock, 3/8-16
18 1666200 2 HINGE, Upper, Seat
19 1665690 2 SPRING, Seat
20 1666691 z COVER, Spring

2



Seat & Deck Group (Early Models)

licify

g

5

A= 1500

MOTE: Use slandard hardware
torque spec. chart unless
gtherwise noted.



Mig. No. 1691457, 1691458

Seat & Deck Group (Early Models])

Bimplicity

Redf. Part
. Me. Qly. Description
1 10061 8 1 SEAT
2 1921332 12 CAFSCHREW, 5/16-18 x 3/4
3 1923358 2 NUT, Hex Centerlock, 1/4-20
4 1678415 q HINGE, Seat Deck
o 18917356 12 LOCKWASHER, 5416
-] 1917372 -] NUT, Hex, 9/18-18
7 8358784 2 RING, Retaining
3] 1924856 2 SCREW, Taptite, 5M16-18 x 1/2
a 1678416 2 SPRING, Latch
10 17377 1 WASHER, 1/4 x 3/4
11 1860151 2 WASHER, 174 x 1-1/4
12 1678417 a LATCH, Seat, Pull Tight
13 1675044 4 RIVET, Seat Latch
14 1701405 1 DECK, Seat
15 1917642 12 WASHER, Flat, 5716
16 1923701 2 CAPSCREW, 3/8-16x 2
17 19306571 2 MUT, Hex Lock, 3/8-16
18 1666200 2 HIMNGE, Upper, Seal
19 1666630 2 SPRIMNG, Szat
20 1666691 2 COCVER, Spring
21 1701280 1 ROD, Seat Deck
22 1921980 1 CAPSCREW, Hex, 1/4-20 x 1

29



SFmplfﬂily Seat & Deck Group (Later Modals)

A" 1503

N
o
AT

s

(s
L
%

MNOTE: Use standard hardware
lorque spec. chart unless
otherwise noted.



Mifg. No. 1691457, 1697458

Seat & Deck Group {Later Madels)

Himplicity

Red. Part
Nn. No. Qty. Description
1 1700618 1 SEAT
2 1921332 12 CAPSCREW, 5M16-18 x 3/4
3 1823358 2 NUT, Hex Centerlock, 1/4-20
4 1878415 2 HINGE, Seat Deck
5 1917356 12 LOCKWASHER, 516
7] T7IF2 B MUT, Hex, S/16-18
¥ Q32724 2 RING, Retaining
a 18924856 2 SCREW, Taptlite, 5/16-18 x /2
e 1702722 2 SPRING, Latch
10 1917377 i WASHER, 174 x 3/4
11 1960151 2 WASHER, 1/4 x 1-1/4
12 1678417 2 LATCH, S=at, Pull Tight
13 1675044 & RIVET, Seat Latch
id 1701405 1 DECK, Seat
15 1917542 12 WASHER, Flat, 5716
16 192371 2 CAPSCREW, 3/8-16 x 2
i7 1930651 2 MUT, Hex Lock, 3/8-16
18 1701555 2 HINGE, Upper, Seat
19 1666690 2 SPRING, Seat
20 1666591 2 COVER, Spring
21 171280 1 ROD, Szat Deck
22 1921960 1 CAFPSCREW, Hax, /4-20x 1
23 1921332 1 CAPSCREW, Hex, 5/116-18 x 1
24 1702158 1 MOULDING, Deck
25 171504 1 LATCH, Seat
26 1701560 2 HINGE, Lower
2r 1350282 4 BOLT, Carriage, 5/16-18 x 3/4

27



Bimplicity

Consofe & Contrals Group

A-"1E04
Transmission MUST remain in

reutral when shilt lever (Rel. Mo, 2}
|z agalnst upper & lower neutral ASSEMBLEDR VIEW
stops of steering column console
{Ref. No. 38].

MOTE: Whan acsembling Aef. No, 38,
be sure cupped side of spacer
faces shift lever (Ref. Mo. 13).

Throttle cable should be
adjusted for maximum engine
cpaad when throllle arm

{Ref. No. 19 |5 against

detent in console {Ref. No. 36).

< ol
T

"f j’ -4

41 J: Attach cable

te inside of
stewring column.

HOTE; Lsa standard hardware
torgue spec, chart unless
otherwise noled.

28



—

Mfg. No. 1697198, 1691330, 7651457, 1691458

Console & Controls Group

Limplicity

Ref. Part
No. No. Oly. Description
1 1678365 2 KMNOE, Control
2 1701278 1 ROD ASSY., Shift (1691457 & 1691458}
1678427 1 ROD ASRY., Shift (1691188 & 1691330}
3 1924433 e MUT, Hex, Fiber Lock, 5/16-18
4 1655885 1 EPACER
3 1685327 1 PIVOT, Shilt (Incl, Retf. No. 38}
¥ 1673425 1 SPACER
7 1678423 1 SPRING, Torsion
8 1817642 1 WaSHER, Flat, 5716
9 1922127 1 CAPSCREW, Hex, 515-18 x 1-3/4
LI 1917458 1 WASHER, #B, Flain
11 16758360 2 WASHER, Mylon, 33764 x 1
12 1960221 2 PtM, Cluick
13 1875283 1 LEVER, Shift
14 1980261 2 FIN
15 1678377 2 CLEVIS
18 1678436 2 MUTS, Special #10-32
17 1700860 2 NUT, Coliar
18 1675288 1 CABLE, Transmission
12 1678362 1 THROTTLE ARM
20 1917377 2 WASHER, 1/4
21 1923358 1 LOCKNUT, 1/4-20
22 167837 1 CABLE, Throttle
23 19320531 1 SCREW, Rd. Hd,, #1032 » 142
24 1922711 1 LOCCKWASHER, Exi. Tooth #10
25 158475 1 CLIF, Throttle Cable
b=l 1923512 1 WASHER, 7/32 x 1/2
Vi 1528919 1 NUT, #10-32
28 1678366 2 WASHER, Mylon, 17/64 x 3/4 x 7/8
23 1821960 1 CARRIAGE BOLT, 1/4-20 x 1
30 1678245 1 PAMEL, Steering Column
H 1676860 4] SCREW, Hex, Type AB
a2 1678437 2 MAT, Faot
33 1676647 5 SFEED NUT, "U" Type
) 1924856 4 SCREW, Taplite, 5/16-18 % 1/2
33 1689362 1 COLUMN ASSY., Sleering
36 1678357 1 CONSOLE, Steering Column
37 1678419 4 SCREW, Taptite, 1/4-20 x 3/4
a8 1700880 1 SPACER {Shift Lever)
39 1701274 i WEUTRAL SWITCH ARM {1651457 & 1621458 only)
40 1330847 1 LOCKWASHER, #5 Spring (1681457 & 1691458 only)
41 1701328 1 FLIFFER, Switch (1681457 & 1681458 only)
42 1701275 1 BRACKET, Switch {1691457 & 1631458 only)
43 1230416 2 SCREW, Taptite #10-32 x 3/8
(1691457 & 1691458 only)
44 1935944 1 SCREW, Taptite, #3-40 x 3/4
(1691457 & 16971458 only)
45 1320397 1 NUT, Hax Lock {ESNA} 1/4-20
(1691457 & 1691458 only)
46 1977458 1 WASHER, #6, Plain

29

(1861457 & 1691458 only)



Sfmplﬁ:ﬂq Electrical Group

A** 1505
Greund Wire
To Battery (D81 Madule)
\ Ignition g—1
Ewitch kunts to
underside of seat. 6
To Main To engine
Harness £ charging
i %ﬁ ircuit.

To Main 1 \
Harness Module, DSl

Circuit Breaker | eqann

After installalion, key switch must not

engaga starer in "START™ position with
Route through hels transmission in gear or PTO lever engaged
in frame and up or both.
through inzide of 41]
steering columen.

Max lorque
A-45 in, |bs.,

‘[5 Inzer nts bont
before attaching -
slide boot over
conraction,

To Circuit
Breaker

99 Slide boot over
terrinal after
conneching.

Zee Transmissign Graup,

Piace sirap (Ref. Mo, 313
around the back of batory
32 lerminals. Attach hooks
10 r - (Bt Mo, 32) in round holes.

Fasten wlring
harness to stecring
¢alle beneath
footresl, 2 places.

Weldmant
woader front
left frame.

MOTE: Lixe standard hardware
lorque spec. chart unless
otherwise noted.

30



Mig. No. 16817198, 1691330

Electrical Group

Si"mpﬁ'l:ify

Ref. Part
No. No. Qty. Dazcription
1 830222 2 CLIP, Wire
2 172436 1 CLIP, Wirg
3 1700836 1 SWITCH, Seat (Used on all 16971330
and 1697188 after serial no. 1069.)
1671703 1 SWITCH, Seal {Used on 1681193 befare senal no. 1070.)
4 19215380 2 LOCKWASHER, Exi., 1/4
5 1926025 2 SCREW, Rd. Ha,, 1/4-20 % 1/2
& g25918 1 CLAMF, Wira
¥ 1931003 4 MNLUFT, Hex, #5-40
& 1930347 4 LOCKWASHER, #5
g 1917458 4 WASHER, #5
10 16794932 2 MICRO SWITCH, Tandem
i1 1923358 2 LOCKMNUT, Hex, 1/4-20
12 1917377 2 WASHER, 1/4
13 1678398 2 SITUD, Switch, Mtg.
14 122023 1 COVER, Terminal
ib 16688158 1 CABLE ASSY., (Starter)
16 1672654 i MODULE, DS, Intedoek
{Used with Brggs & Stratton engine only.)
1700185 1 MOOULE, D3), Interlock
{Used with Tecumseh engine only.]
7 825502 2 SCREW, Taptite, 1/4-20 x 3f4, FPltd.
18 820263 2 MUT, Hex, 5/f1&-24
18 817356 a LOCKWASHER, 2/16
20 1665238 1 CIRCUIT BREAKER
g | 1700751 1 SOLENCID
22 1677287 i CABLE ASSY. (Battery - Solenoid)
23 1671158 1 CABLE ASSY., (Battery Ground}
24 423341 2 CAPSCREW, Hex, 1/4-20 x 3/4
28 17377 2 WASHER, 1/4
26 916964 2 LOCKWASHER, 1/4
a7 O16622 2 NUT, Hex, 1/4-20
25 1685215 1 BATTERY, 12V
29 224856 1 SCHEW, Taptite, 5/16 x 1/2
30 1678391 1 PAD, Foam, Battery
31 1665872 1 STRAP, Battery
32 1667805 1 BRACE, Battesy
33 1960014 2 SCHEW, Bnd. Hd., #5-40 x 1-1/2
34 932747 2 CABLE TY-WRAP
35 1676130 2 LAMP, Indicator
36 178280 1 SWITCH, !gnition (Incl. Ref. Nos. 37, 38 & 39)
ar 815906 1 LOCKWASHER, Int. 578
a8 122234 1 MUT, 5/8-32
bt 122203 1 KEYS & RIMNG
a0 1700686 1 WIRING HARNESS

“Used on all 1891330 and on 1691198 after serial no. 1069, Mfg. No. 1681158 hefare
serial no. 1070 requires alteralions: cut seat switch connector off old wiring harness
and replace the simitar end on new harness with old connector.

3l



Sfmplfnily Electrical Group

A= 1505
Ground Wire
Ta Baltery {051 Module)
\ lgnition
Switeh
To Main
Harness
e P Lartar :
% Starte See Seat &
To Main T 1 Deck Group
Harness o kModule, DSI ‘é
Circuit Breaker Intertock Mounts to > 6
underside of seat, '
After Installation, key switch must not rﬁ.
engage starter in “START" position with £
See Console & transmission in gear or FTO lever engaged "-,Qﬁ'.
Controls Group ar both. To enging 1 E
charging
Roule thrugh hale cireuil,
in frame and up 31
through inside of E;l/ .
steering cofumn. Ignition :
— T - - .
7 Bwitch To cireuil o
28 | by / breaker. <" To engine :f;?nuend to
-3 e magneta
28
21 \6
Ky
‘t..,_,'\:,l.; -2
Q{\ Max torque Ta engine
E\ 25 30-45 in. 1bs., starter. |
2 pladas.
75 F

Transmission
Switch

Insert into boot
befora attaching -
21 slide boot over

connection. u

terminal after
— connecting,

Faslen witing
harness to stearing 28
zable beneath
fonotrest, 2 places.
Waldment Place slrap (Fef. No. 11)
Mowear FTO under frant To Circuit around the back of battery
; led frarne. Ciregkar terminals. Attach hooks

Switeh (Fef. No. 12} in round holes.

WNOTE: Use standard hardware
torque spec. chart unlass
otherwise noled.

3



Mfg. No. 1691457, 1691458

Elactrical Group sl'rmp’fgifq
Raf. Part
Na. No. Gty. Description
1 930222 3 CLIP. Wire
2 172436 3 CLIP, Wire
3 170036 1 SWITCH, Seat
& 1921880 2 LOCKWASHER, Ext., 1/4
g 1926025 2 SCREW, Rd. Hd., 1/4-20 x 1/2
G 826318 ] CLAMP, Wire
7 9166822 2 MUT, Hex, 1/4-20
8 B16964 2 LOCKWASHER. 1/4
a 9171377 2 WASHER, 1/4
10 1611158 1 CABLE ASSY. {Battery Ground}
1 1665872 1 STRAP, Battery
12 1667805 1 BRACE, Battery Hold Down
13 924556 ] SCHREW, Taptite, 516 x 1/2 (dnc Pltd.)
14 1685215 1 BATTERY, 12V
15 923341 2 SAP SCREW, Hex, 1/4-20 x 3/4)
16 122023 1 COVER, Terminal
7 1672654 1 MODLLE, BSL, Interlock
18 DzE5e2 2 SCREW, Taptite, 1/4-20 x 3/4, Plid.
19 920263 2 NUT, Hex, 5/16-24
20 917366 2 LOCKWASHER, 5/16
21 1665238 1 CIRCLNT BREAKER
22 1688819 1 CABLE ASSY., Starler
23 1526 1 CABLE ASSY,, {Battery Solenoid)
24 THO7S1 1 SOLENOID
25 1831003 4 HMUT, Hex, #5-40
25 1830947 4 LOCKWASHER, #5
27 1670932 2 MICRO SWITCH, Tandem
28 1917458 4 WASHER, #6
29 1860014 4 SCHEW, And. Hd., #5-40 x 1-1/2
30 BaZr4r 2 CABLE TY-WRAP
21 1676130 2 LAMP, Indicator
32 178280 1 SWITGH, Ignition {Incl. Ref. Nos. 33, 34 & 35
33 9130906 1 LOCKWASHER, [nt. 543
34 122234 1 MUT, &/8-32
35 122203 1 KEYS & RING
36 17286 1 WIRING HARMNESS

33



Ermpﬁnﬂq 42 Mower Deck & Arbor Group

A THQT

Torque to
A0-7F0 i, Ibs.

% Ezp 42" Mower Drive

[

|
. |
e 3| Group for capscrew. ;
I
|
|

y 33 Torouete

; 1519 ft_ Ibs.
&) B

:

Targuo to 50-70 f. Hhs,

MOTE Use slandard hardware
torque spac. chart unless
atherwize noted.

34



Mfg. No. 1697159

427 Mower Deck & Arbor Group

SFmp’Fl:ily

Ref. Par
Mo, MNa. Qiy. Descriplion
1 1675204 1 COVER ASSY., Belt, R.H.
2 1817421 1 MUT, Hex, Jam, 3/8-16
3 1922611 2 WaSHER
4 17372 3 NUT, 5/16-18
5 1817356 3 LOCKWASHER, 5716
& 1817373 5 WASHER, 3/8
7 1827425 1 SCREW, Taptite, 1/4-20 = 3/8
8 1824009 4 CAPSCREW, Hex, 1/4-20 x T/8
g 1678295 1 COVER ASSY., Belt, L.H,
10 1936723 3 CAPSCREW, Hex, 7/16-14 x 1-3/4
1 1918122 3 LOCKWASHER, 7/16
12 1933263 3 WASHER, 7/16
13 I5TEET 3 FPULLEY AZSY., Arbor
14 1657969 3 SHIELD, Bearing, Upper
15 1655724 3 HOLSING, Tap (Arbor}
16 108202 & BEARING
17 1635245 3 SHAFT, Arbor {Incl. Ref. No. 25)
18 1635251 3 SHAFT & BEARING ASSY.
{Incl. Ref. Nos. 16 & 25)
19 1655728 3 HOUSING, Bottam [Arbor)
20 1927477 3 CAPSCREW, Taptite, 5/16-18 x 1
b= 1664847 15 SCREW, Taptite, 5/16-18 = 3/4
22 1700230 3 WASHER, Shim
23 1657588 3 SHIELD, Grass
24 1655777 2 ADAPTOR, Blade
25 1672132 3 COLLAR, Mowear Arbor
26 1656147 3 BLADE
27 1656327 3 WASHER, Spline
28 1856916 3 WASHER, Spring
2g 1923481 3 CAPSCREW, Hex, 7/16-14 x 1
a0 TEHES50 4 NUT, 3/& 16
n 186965 4 LOCKWASHER, 3/8
32 10931348 4 BOLY, Carrigge, 3816 x 3/4
33 1608331 g CLIP, Bafile
34 1916622 8 NUT, 1/4-20
35 1916964 a LOCKWASHER
35 117377 4 WASHER, 1/4
a7 1608135 1 BAFFLE
38 1823333 4 CARRIAGE BOLT, 1/4-20 x 5/8
35 1665709 1 BAFFLE, Discharge
40 108186 2 CLIF, Baffla
47 TTO0E4 2 PLUG, Plastic
a2 1685307 1 HELUSING ASSY., 42" Mower
43 1919381 1 WASHER, 516
44 1931335 1 CARRIAGE BOLT, 571618 x 1
45 1665562 1 GUARD, Mowar Discharge
46 1831333 1 CARRIAGE BOLT, 5/16-18 x 3/4
a7 1656049 1 DEFLECTOR

Kk



SI’-I'H ’fﬂl" 42" Mower Drive Group
/ .

Index to 1/16" to 1/8" clearance Early Maodels
from belt after assembly. A= 1508
Mounts in right rear
engina moewunting haole. .m/

Engine
Pull
e

|r' 1_.._ Internally theeaded

T, weldment under frame.

i:\ 1

Gge*— See Engin
Group.

~“Adjust nuts [Hef. Mo.
17T} 50 spring extands
to 4-3/4" body length
when mower is engaged

Coat with = -~

arease, - E‘?L.._-aee PTO

-Altach Lpring
(Ref. Mo, 30} i
notch on idler

MOTE: Wse standard hardware suppor! (Ref. No. 33).

torgue spec. chart unless
plhecwise noted,

36



Mifg. No. 1691799

427 Mower Drive Group

Bimplicity

Rel. Parl
Mo No. Qty. Dezcripilon
1 1676241 1 BELT
2 1916850 4 NUT, Hex, 3/8-16
3 1916885 4 LOCKWASHER
4 1822614 2 WASHER
5 1G7E0RE 1 SPACER
6 1663114 2 BUSHING
¥ 1678238 1 ARM ASSY., Clutch
B 1817642 8 WASHER, 5/16
] 171247 3 PLILLEY, Idler
10 1672305 1 S5TOP, Belt (Early Models)
17892 1 STOPR, Belt (Later Models)
1 1666294 1 SPACER
12 1685150 1 FULLEY ASSY.
13 1922755 1 WASHER, 3/8
14 1677135 1 GUIDE, Belt
15 1828635 1 SCREW, Taphte, 37816 x t-1/4
16 1678235 1 RGO, FTO
17 1820161 2 MUT, Hex, Jam, 51618
18 1678237 1 SPRING, PTD Rod
19 1657242 1 SPACER
20 1824356 2 WASHER
21 1678405 1 STOP, Belt
il TH17E 1 BRACKET, Brake
23 17372 2 MUT, Hex, 51615
24 1917356 2 LOCKWASHER, 516
25 1666204 2 SPACER
26 1664004 2 CLIF
27 1678353 1 ROD, Braka
28 1918195 1 FiN, Spring
e 170028 1 ROL, Brake
a0 1700859 1 SPRING
31 1960223 2 CARRIAGE BOLT, 5A6-18 x 1-1/4
32 10931333 5 CARRIAGE BOLT, 5A16-16 x 3/4
33 1960246 1 CAPSCREW, Hex, 3/8-16 x 4-1/2
24 678412 2 ERACE
35 673240 2 SUPPORT, ldler
36 1821571 3 CAPSCREW, Hex, 3/8-16 x 1-374
a7 1927557 6 MUT, Flange Whizlogk, 5/16-18

31



&mp’:nrfy 42" Mower Support Group

NOTE: Use standard hardwrarc
torque spec. chart unless
piherwise noled.

38



Mfg. No. 1691198

42" Mower Support Group

SFmpffnily

Rel. Part
Ko, Ho. Oly. Deascriplion
1 1678247 1 ARM ASSY.
2 1960227 1 FIM, Quick
3 1921319 2 WASHER, 1/4
4 1960295 1 PIM, Lift Cable
5 1923341 1 CAPSCREW, Hex, 1/4-20 » 3/4
G 1918196 4 P, Quick
T 105248 2 PIM, Hitch
2] 176012 2 PIM, Safety
g 1678281 2 SPALCER, Rear
10 167434 4 PN
11 1916 1 CAPSCREW, Hex, A/B-16x 2
12 1678338 1 BRACKET, Lift
13 1877356 1 LOCKWASHER, 5/15
14 1817372 1 MNUT, Hex, 571615
15 1678337 1 CHAIN, Lift
16 1821880 1 LOCKWASHER, Ext., 174
17 16622 1 MLIT, Hex, 1/4-20
18 1931333 1 CARRBIAGE BOLT., 5/16-18 x 3/4
14 1950286 2 CAPSCREW, Hex, 1/2-13 x 3-1/2
20 1678304 2 SPACER, Whesl
21 18921133 4 FITTING, Lubs, 1/4
22 1702483 2 WHEEL
23 1678092 2 YOKE ASEY ., Wheel
24 1930644 2 MUT, Lock, 1/2-13
25 176440 4 BUSHING
25 827794 2 E-RING
27 1921974 3 CAPSCREW, Hex, 3/8-16 x 1-1/2
25 1675202 2 SPACER, Front
289 1417421 q MLUIT, Hex, Jam, 3/8-16

38



Slmpﬁndy 36~ Mower Deck & Arbor Group

A-TT1510

Torgue (o S-F0

ft. Ibs. (2 places). %f 3

Assembile with

NOTE:; Use standard hardware 21 .
torgue spec. chart unless Torque ta S0-70 M. bE.

otherwise nated.

40



Mfg. No. 1691332

36" Mower Deck & Arbor Group

Limplicity

Ref, Part
No. No. Gty Desciiption
1 1700393 1 LOVER, Belt
2 1827428 4 SCREW, Taptite, 1/4-20 x 38
3 19368723 2 CAPECREW, Hex, 7/16-14 x 3/4
4 1918199 2 LOCKWASHER
5 1933263 2 WASHER
& 1700271 2 PULLEY ASSY., Arbor
7 1657969 P SHIELD, Upper Grass
8 1654728 e HOUSING, Top
g 108202 4 BEARING
10 1885245 2 SHAFT {Inci. Ref. No. 23)
11 1655728 2 HOUSING, Bottom
12 1700399 2 BRACKET, Balt Gaver
13 1917372 4 NUT, Hex, 5/16-18
14 1917358 4 LOCKWASHER, 516
15 1917642 8 WASHER, Plain, 3/8
16 1702190 1 DEFLECTCR
17 16885251 2 SHAFT & BEARING ASSY.
{Inzl. Ref. Nos. 9, 10 & 23.)
15 1922755 2 WASHER, Plain, 3/8
19 1664847 8 SCREW, Taptite, 5/16-18 x 5/8
20 1700230 2 WASHER
21 1657688 2 SHIELD, Lower Grass
22 16EBTTT 2 ADAFTOR, Elade
23 1672132 2 COLLAR, Mowar Arbor
24 1657588 2 BLADE
25 1656927 2 WASHER, Spline
26 1656976 2 WASHER, Spring
27 1923411 2 CAPSCREW, Hex, THE6-14 x 1
28 1927477 4 SCREW, Taptite, 5/16-18 x 1
24 1931248 z CARRIAGE BOLT, 3/8-16 x 3/4
30 1685320 1 HOUSIMNG ASSY., 358" Mower (Incl. Decals)
3i 1216965 2 LOCKWASHER, 3/8
32 1916950 2 MUT, Hex, 3/8-16

41



fy 36" Mower Baffle & Gauge Rofler Group

“1618

4
[
<

82

sfmplfl::

=
g
B
ER
5
L]
=5
55
[ -
]
88
ol ®
e
hE
= 8

o
&
&
o
£
E_
a
F
&
=
£
o



Mfg. No. 1691332

) - - -
36" Mower Baffle & Gauge Rofter Group SImphndy
Rel. Part
No. Mao. Oy, Descripiion
1 1931334 ) BOLT, arfage, SM6-18 x 7/8
2 1960245 3 CAPSCREW, Hex, 1/2-13 x 3
3 1925192 3 WASHER, 816 x 1-1/4
4 1702184 a SPACER
5 1702144 3 GAUGE, Roller
G 1702157 1 BRACKET, Roller, Right
T 19173566 G LOCKWASHER, 5716
8 1817372 -] MUT, Hex, 51618
a THEBEE 1 MUT, Hex, 1/4-2D
10 169654 1 LOCKWASHER, 174
11 1231317 1 BOLT, Carriage, 1/4-20 x 3/4
12 16777159 3 NUT, Flange, Centerlock, 1/2-13
13 1702135 1 BRACKET. Roller, Centar
i4 12143 i BRACKET, Roller, Left
13 18671577 1 BAFFLE
16 1668500 1 BRACKET, Mower Lo Baffle
17 1921332 1 CAFPSCREW, Hex Hd_, 571618 x 3/4

NOTE: For early medel SunRunners without gawge wheels, all above parts {except
Ref. Mo. 15) can be ordered as a kit, part number 1665346,

43



Sfmplfnilq 36" Mower Drive Group

A5

Early Models

Intemally threaded
weldmanl under frame.

\..
A

Index to 1716 to 1787 clearance frorn balt
»  after assy. Mounts in right rear engine
ey, mounting hele,

Coat
with

anti-
seize

Haok Ref, No. 28
into this hule.——@i
3

/“‘fﬂ}ll\_‘_‘_l_________ € 12
- g
- ‘k] | GaEay
- 1[ A
- 1 ,k%é

B N,
- 9 | e 25
[ o T
l\\ . EE:[%E lk%’:‘;: x‘
|7 g INT=E : , i 21
1 R | ' I
NN N O

¥, ~ ' I WETy |
"\\\ ! __,.-'f | = ]
SO T A\ zﬂ
= . 3 i
NS ) et
S N et ATEA %%
- e
SO O g ST AP
\\' = LY H ﬁ'-'-"--._"'—"'.':.""1-"-"./'
N gL~ T2 IR
N @‘T%‘; - Hooks inte Aef. No. 35.
N )
\%“ ;“{f —_ P/
mm:{m___ T T ..-"f Adjust nuts {Ref. No. 18) s0 spring extends
e — —— _.d'_:_."_,f to 434" body length when mower is engaged.

MOTE: Use slandard hardware
torque spec. chart unless
ptherwise noled,



Mfg. Mo, 1691332

36" Mower Drive Groug

Simplicity

Ref. Parl
No. Ne. Gty. Descripiion
1 1664644 1 BELT, Drive
2 1700444 1 GUIDE, Eeit {Early Modeals)
1701221 1 GUIDE, Belt {Later Models}
3 1816950 2 MUT, Hex, 3/8-16
4 1816965 2 LOCKWASHER, 3/8
5 1817642 3 WASHER, 378 x 7/8
] 171247 1 PULLEY, idler, Mower
¥ 1682130 1 PULLEY, [dler, Engine
& 1922755 2 WASHER
g 1677135 1 GUIDE, Belt
10 18928635 1 SCREW, Taptite, 3/8-16 x 1-1/4
1 1924356 4 WASHER, 13/32 x 1-1/2
12 1663114 2 BUSHIMG
13 1678235 1 ABRM ASSY., Cluich
14 1678405 1 STQP, Balt
13 1827971 1 CAPSCREW, Hex Hd., 3/E6-16 x 1-3/4
16 1820161 2 MWUT, Hex Jam, 5/16-18
17 1700445 1 SPACER
18 1678237 1 SPRING
14 1678236 1 ROD., Mower
20 1818196 1 CLIF, Hair Pin
21 17352 1 RO, Brake
22 1928628 2 NMUT, Hex Centerlack Jam, S5/16-18
23 1918447 2 FIM, Cotter
2i 1860103 2 WASHER, 3/8
25 1700178 1 BRACKET, Brake
26 1700717 1 RO, Brake
27 1663956 2 SPAGER
28 1664004 2 CLIP
29 17IHBE2 1 SPRING
30 1960253 2 CARRIAGE BOLT, 5711618 x 1-1/4
Kyl 1923003 1 CAPSCREW, Hex Hd_, 3/8-16 x 3
32 1923341 1 CAPSCREW, 1/4-20 x 3/4
33 233068 2 HUT, Retainer, 5716
34 1657242 1 SPACER
L) 108186 1 cLIP
36 1916064 1 LOCKWASHER, 1/4
ar 1916622 1 MUT, Hex, i/4-18
33 1666294 1 SPACER

45



36" Mower Support Group

plicitey

Sim,

A-T1512

MOTE: Use standard hardwars

torque spec. Sharl unless

otherwise noted.

26



Mifg. No. 1681332

36" Mower Support Group

L implicity

Ref, Part
No. Nec. Oty. Dascription
1 1700251 1 SUFPOAT AS5Y., 36" Mower
2 1860221 1 PIN, Quick
3 1821319 1 WaSHER, 1/4
4 1860296 1 PiN, Lift Cable
5 105249 2 FiN, Hitch
& 176012 2 FiM, Salely
¥ 8186 q FiM, Cuick
& 167321 2 SPACER, Rear
a 1678434 4 PN
10 1821210 4 CAPSCREW, Hex Hd., 27f8-16 x 1
1 1821133 2 FITTING, Lube
12 1678304 2 SPACER, Wheel
13 1702483 2 WHEEL
14 1960266 2 CAPSCREW, Hex Hd_, 1/2-13 x 3-1/2
1] 1673092 2 YOKE ASEY.
151 1930644 2 LOCKNIT, 1/2-13
17 176440 4 BUSHING
18 927704 2 E-RING
19 1678292 2 SPACER, Frant
20 1917421 ) NUT, Hex, Jarn, 3/8-18

41



s:'mplicfly Dacal & Paint Group

fia"" 1506

Rel. Mos. 56 & &
Incated on undersice
af platlerm.

18



Mig. No. 1681188, 1691330, 16871457, 16371458
Decal & Paint Group

Bimplicity

Raef. Part
No. Mo, Qty. Descripiion
1 167B431 1 DECAL, Shift Pattern
2 1675430 1 DECAL, Instrument Panet
3 1678457 1 DECAL, Side, R.H. (16917155 & 1691330 only)
1701578 1 DECAL, Side, B.H. (1681457 & 1691436 only)
4 1678458 1 DECAL, Side, L.H. (1631198 & 1691320 only}
1701579 1 DECAL, Side, L H. (1691457 & 1621458 only}
5 1702655 1 DECAL, Drive Belts
& 1700226 1 DECAL, Stability
T 1 I.D. PLATE [Mot Serviced)
8 1678480 1 DECAL, Caution & Contrels
9 1678463 1 DECAL, Model Mo, 12 HP
1700455 1 DECAL, Model No. 8 HP
10 1676459 1 DECAL, Steering Column
11 1 I.D. PLate (Mot Serviced)
12 1676921 1 DECAL, Danger
13 1 DECAL, OPEI (Mot Serviced)
4 1676922 1 DECAL, Danger
15 1664935 1 DECAL, Simplicity
Mot Shown
1700805 1 DECAL, "Moo Riders" (Located on
back upper right hand corner of seat deck.}
Touch-up Faint
Touch-Up
Case of 12 Dagbers
Painl Coler Spray Cans Quarts Spray Cans 1Z/Carton
Clagsic Orangs 1685555 1885560 168555% & Classic Qrange
White 103049 1685032 1685178 1685562 & White
Black 1685551 Mot Avail. 1685552 Mot Avail.

49



sfmpﬁgf[q Peerless Transmission Mode! 700-018

at



All Models

Peerless Transmission Model 700-G18 Emplinﬂq
Rel. Part
Ho. MNao. Oty. Description
1 0061 1 CASE, Transmission
i 72083 1 COVER, Transmission
3 TFE232 1 SHAFT, Qutput
4 TIRIZ21A 1 GEAR, Spur (20 testh)
a FTE122A 1 GEAR, Spur (22 teeth}
G F7B123A 1 GEAR, Spur (25 teeth)
7 7781244 1 GEAR, Spur (30 teeth)
g 77H125 1 GEAR, Spur (35 teeth)
a 7842668 1 COLLAR, Shift
10 THEOR3 1 SPROCKET, {18 tzeth)
11 7ee0e2 1 SPRQCKET, (2 teeth)
12 776134 1 SHAFT, Counter
13 7IE13TA 1 GEAR, Bevel {42 taetih)
134 TTR13G 1 GEAR, Spur {15 teeth)
14 FFR126A 1 GEAR, Spur (20 testh)
15 FrEi2TA 1 GEAR, Spur (25 testh)
16 TT8128A 1 GEAR, Spur {28 teath)
17 FrE120A 1 GEAR, Spur (30 teeth)
15 TrE18g 1 SHAFT, Input
19 TTE1I3A, 1 BEVEL PINIQON, Input
20 ¥86047 1 SPROCKET (8 teeth)
a7 FE0105A 4 BLISHING, Flanged
28 Fae081 1 CHAIN, Roller {No. 41 chain, 24 [inks)
28 FE0072 & WASHER, Thrust
30 Fa0086 2 BEARING, Meedle
a3 Fo2072 1 RING, Retaining
32 732035 1 RIMNG, Retaining
33 FEoa 1 WASHER
34 Tas040 1 RING, Retaining
35 FO4267 1 ROD & FORK ASSY., Shift
36 72073 4 SCHEW, Flanged Hex Hd,, Thread Forming,
1/4-20 x 1144
37 F92089A 2 KEY
40 FO207T 1 SALL, Steel, 516"
41 7O2078 1 SCREW, Sel, 37816 x 3/8
42 792074 1 SPRING
43 780108 & WASHER, Thrust
44 FR2001 1 "o RING
45 FR2074 1 PLUG

NOTE: Above listed parts must be crdered fram your local Tecumseh/Peerloss
distributor. Service, warranty and parts for Peerless products are not handlad by

Simplicity.

91



Himplicity Peerless Differential Model 100-058

Sea Differential &
Front Wheel Groups.

a2



All Models

Peerless Differential Model 100-058 Sir'mplj'gj'f"

Ref. Part
No. Mao. Qty. Description

1 74344 1 HOUSING, Differential Carrier (incl. Ref. No_ 13)
1A TT4345 1 HOUSING, Differential Carrier (Inel. Ref Mo 13)
2 TraTe 1 AXLE (8-63/84" Long)

3 FEC T 1 AXLE (22-9/64" Long)

4 7rgaan 2 GEAR, Bevel

4 Fre068 2 GEAR, Finion

5] TEa040 1 PIN, Drive

7 TEO0GG 2 WASHER, Thrust

8 FEO00 2 WASHER
10 Te2018 2 RING, Snap
11 72044 14 SCREW, Flanged Hex Hd., 5/16-18 x 2-15/16
12 82042 4 NUT, Lock, 5/16-18
13 TBOOFT 2 BUSHING

NOTE: Above listed parts must be ordered from your local Tecumseh/Peerless
distributor. Service, warranty and parls lor Peeriess products are nol handled by
Simplicity.

23












TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE + 20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
O & o
8-32 19 In. Lbs. 30 In. Lbs. 41 in. Lbs.
B-36 20 " 31 - 43 -
10-24 27 " 43 " &0
10-22 31 " 49 " 68
1/4-20 65 ’ B Ft. Lbs 12 Ft. Lbs.
1/4-28 TG " 10 " 14 "
51618 H Ft. Lbs 17 v 25 "
516-24 12 " 19 " 25 -
3/8-16 20 " 30 " 45 "
3/8-24 23 h 35 " 50 "
7/16-14 30 h =0 " 70 "
7/16-20 35 " 55 ' 20
1/2-13 50 " Fii=| - 110
1/2-20 = " 21 " 120 o
9/16-12 65 g 110 - 150 “
9/16-18 75 - 120 - 170
5/8-11 an - 150 - 220
5/8-18 100 " 180 " 240 "
3/4-10 160 " 260 - 386 "
3/4-16 180 B 300 " 420 "
7/8-9 140 - 400 . .| 800
7/5-14 155 " 440 - 6Eld
1-8 220 " 580 - 900
1-12 240 N G40 " 1,000 .
NOTE: BOLT HEAD MARAKING
1. These torque values are to be used for all Simplicity S.AE. GRADE:
hardware excluding: locknuls, sell-tapping screws, thread
forming screws, sheet metal screws and socket head 2 O
selscrows,
Z Recommended Seating torque values for locknuts: S @
a. f:r; 5;:“'“9 tarque Jocknuts - use 85% of grade S g %
b. For flange whizlack nuls (and screws) - use 135% of
grade 5 10rgues.
3. Unless gtherwise noled on assembly drawings all torque
values must meet this specification




Simplicity Manufacturing, Ine.
5043 M. Spring Streat

P.(. Box 997

Port Washington, WI 53073-0397

Copyright © 1988 Simpficity Manutacturing, Inc. PRINTED [N 11.3.4,




